

Notified Body No.1437 in the area of EU directives: 891686/EEC, 2006142/EC and 2000114/EC

**DEPARTMENT OF PERSONAL PROTECTIVE EQUIPMENT
LABORATORY OF RESPIRATORY PROTECTIVE EQUIPMENT**

TEST REPORT

Contract to perform testing No.: 506/PB/2017/NO

Subject of the contract: FOLDAP TMKV1 FFP2 NR D without valve

Ordering Party:

Karakaya İş Güvenliği Kişisel Koruma Donarunları Tekstil, İnşaat, Taahhüt, İmalat, İthalat, İhracat, Pazarlama, San. ve Tic. Ltd. Şti.

İncirlik Bulvarı Yeni Mahalle No: 17 Yetsan Karşiyaka İş Merkezi H Blok No:2
TURKEY

Date of compilation of the test report: 27-10-2017

Main performer: Katarzyna Bociek

Authorized by:

KIEROWNIK
Pracowni Sprzętu Oddechowego Układu Oddechowego
[Signature]
dr inż. Agnieszka Brochocka

Approved by:

KIEROWNIK ZESPÓŁU
LABORATORIUM BADAWOZNYCH
I WZROSTAJĄCYCH
[Signature]
mgr inż. Kinga Marota

TEST RESULTS OF DOLOMITE CLOGGING TEST (OPTIONAL)

according to EN 13274-3:2001

Test object:Thirty *filtering half masks FOLDAP FFP2 NR D* without valve were tested.

The masks were delivered by Karakaya İş Güvenliği Kişisel Koruma Donarurnlan Tekstil, İnşaat, Taahhüt, İmalat, İthalat, İhracat, Pazarlama, San. ve Tic. Ltd. Şti.

Samples receiving date: 16.08.2017**Date of completing the tests:** 26.10.2017

Number of Samples	Maximum Breathing Resistance [Pa]				
	Inhalation at 95 l/min	Requirements in accordance with EN 149:2001 + A1:2009	Exhalation at 160l/min (continuous flow)	Requirements in accordance with EN 149:2001 + A1:2009	Estimation of conformity / nonconformity with the standard
30	364 Pa	FFP2 ≤ 400 Pa	N/A (without valve)	N/A (without valve)	Filtering half masks fulfill requirements of the standard EN 149:2001 + A1:2009 in range of the second protection Class (FFP2)

Given results related to samples only.

All samples are tested as received.

Katarzyna Bociek

